KAWASAKI

PARTS CATALOGUE

Left Side View




PARTS LIST INTRODUCTION

This parts catalogue lists parts and sub-assemblies provided as spare parts for the KAWASAKI750H2-B.
When it becomes necessary to replace parts, always use KAWASAKI GENUIN PARTS which have passed strict

inspection -which guaranties quality and performance. '

1. COMPOSITION OF THE PART NUMBER

1-1  Part Number

: 000 00 — 000 — 00

T~ Color Code
Production Number
Classification Number
Basic Group Number

1-2 Standard Hardwares Number
000 O QOO0 A
T ISO Code
Size Number
Material of Surface treatment Code (Alphabet)
Item Number

[y

2. ABBREVIATIONS
1. WHN EXH USE P/No.
Abbreviated from the phrase “When exhausted, use P/No. » which indicates that the new parts
be used for replacement, but old parts in stock may be used until exhausted.
2. USE P/No. UNTL EXH
Abbreviated from the phrase “Use P/No.

replacement until supplies are exhausted.
3. E/No. arid Below. E/No. and Above.
These are applied to the part requested to use only for engines having the serial number

below (or above).

until exhausted” which indicates old part can be used

and

4, “AR” indicates the part is to be used “as required” It used mainly for bulk items such as liquid gasket.
5. “ALT” indicates the part may be used as “alternate”, if another part called for that location is not abaiable.
6. STD ........... Standard T eeiiirreeennns Teeth t oeeieieieeeennes Thickness
ASS’Y ........  Assembly ... Ply Rating . 'NP........ NotProcurable
Ref. ........... Reference Hexagonal 2 1D, s ... Inside Diameter
LH ... Left Hand Length . O.D. ........... - Outside Diameter
RH. .......... Right Hand Diameter AR. ........ As Required
ALT. ......... Alternate NA. e Not Available CA. ........ Cut Away
: W oiiereeee. Widteh

3. HOW TO ORDER PARTS
Always without fail include three items exactly as listed in this Part Catalogue in your parts order.
(1) type and mode! of motorcycle
(2) Color Code
Specify the color using color code and name without fail for ordering of painted parts.

Example: 51001-099-2C Fuel Tank Candytone Gold
(3) Part Name

Part not shown disassembled in the illustrations of this Parts Catalogue are not sold separately; only the
complete units or next higher assemblies illustrated, are supplied as spare parts. :
Please be advised to order the parts in typescript instead of hand-writing to avoid the mistake expected.

KAWASAKI HEAVY INDUSTRIES, LTD.

o MotorcYcIe Division.

20, Dec. 1973 " 1-1, Kawasaki-cho, Akashi, Hyogo Pref. Japan
o Printed No. 99997-626 ©






KAWASAKI
 750:H2B

INDEX

3. Piston, Crankshaft

L

£

g

P
! 8
\



............

A 8. Engine Covers, Tachometer ... .. . Page 17 :




11. Carburetors

.................

14. Swinging Arm, Rear Shock Absorbers

[5Y
LT,
[






23.RearHub................... Page 55 26.Dual Seat .. . ..o i vv i Page 61

B




82.ToOIS . v v oo i

...Page 69

=9. Electrical Equipments A . ...

30. Electrical EquipmentsB . ...

....Page75

31. Electrical Equipments C.




".'“‘:i'- “\

_ 1. Cylinder Head, Cylinder

O



1. Cylinder Head, Cylinder

H2-8

Ref. No. Part No.

Part Name Quantity Remarks
1 92015-049 NUT, 10 m/m 12
2 461E1400 WASHER, spring, 14 m/m 12
3 410B1400 WASHER, plain, 14 m/m 12
4 92070-036 SPARK PLUG, NGK B-3HS 3
5 11001-096-2H CYLINDER HEAD, LH. &RH. . 2_ Barrel
6 11001-097-2H CYLINDER HEAD, CENTER 1 Barrel
7 11004-049 GASKET, cylinder head 3
8 11005-128-2H CYLINDER, L.H. Barrel 1 WITH92062-008
9 11005-129-2H CYLINDER, CENTER Barrel 1 WITH92062-008
10 11005-130-2H CYLINDER, R.H. Barrel 1 WITH92062-008
11 11009-028 GASKET, cylinder base 3
12 172G0816 STUD, 8x 16 6
13 16062-016 GASKET, air inlet 3
14 16061-014 INSULATOR, heat 38
15 16060-013 INLET PIPE 3
16 460E0800 WASﬁER, spring 6
17 310B0800 NUT, 8 m/m 6
18 92037-061 CLAMP, air inlet pipe 3
19 220B0535A SCREW, pan head, 5 x 35 3
20 172G0825 STUD, 8x 25 6
21 18067-008 GASKET, exhaust pipe 3
22 92062-008 NOZZLE ' 3




H2-B

2. Crankcase

2930
Sop

2930 27 28




H2-B

2. Crankcase

Ref. No. Part No. Part Name Quantity Remarks
1 14001-063 CRANKCASE SET 1
2 552A1014 PIN, dowel, 10 x 14 4
3 92042-016 PIN, dowel, 6 m/m 4
4 92028-071 BUSHING, change pedal shaft 1
5 92049-004 OIL SEAL, SB11205 1 -

6 14013-012 RING, crank posioning 1 w=2.8%

7 14013-004 RING, bearing setting 1 w=2.49

- 8 14013-013 RING, bearing setting 1 w=2.4¢
9 92067-001 PLUG, oil drain 1
10 92065-011 GASKET, oil drain plug 1
11 14015-001 RECEIVER, oil 1
12 221B0616 SCREW, countersunk head, 6 x 16 1
13 172G1090 STUD, 10x 90 2
14 172G1075 STUD, 10x 75 14
\o 15 172G1060 STUD, 10 x 60 8
» 16 172G0680 STUD, 6x 80 1
17 172G0675 STUD, 6x75 4
18 172G0650 STUD, 6x 50 3
19 172G0635 STUD, 6 x 35 4
20 172G0630 STUD, 6x 30 3
21 316B1000 NUT, 10 m/m 12
22 460E1000 WASHER, spring, 10 m/m 12
23 461E0600 WASHER, spring, 6 m/m 21
24‘ 310B0600 NUT, 6 m/m 156
25 14069-003 BREATHER 1
26 92059-061 PIPE, breather 1
27 16128-008 VALVE, check 3
28 14051-003 GASKET, check valve 3
29 220B0620 SCREW, pan head, 6 x 20 6
30 461E0600 WASHER, spring, 6 m/m 12

et s

;)/i

PR



H2-B

3. Piston, Crankshaft

T,

12 13 14




3. Piston, Crankshaft

H2-B

Ref. No. Part No. Part Name Quantity Remarks

1 13008-034 RING SET, STD 1x3
13025-039 RING SET, 0.620° O/S
13024-042 RING SET, 0.040° O/S

2 13001-050 PISTON, STD 1x3.
13029-051 PISTON, 0.020° O/S -
13027-049 PISTON, 0.040’ O/S

3 13002-020 PIN, piston 1x3

4 92036-004 CIRCLIP, piston pin 2x3

5 13033-027 BEARING, small end needle 1ix3 71KTVO012

6 13031-038 CRANK & CONROD ASSY 1

7 92027-133 COLLAR, R.H. crankshaft 1

8 670B3024 “0” RING, 24 m/m ‘ 1

9 510A5100 WOODRUFF KEY 1

10- 92050-054 OIL SEAL, TCY36729 1

11 13121-020 PINION, primary 1 32T

12 420B2014 WASHER, lock, 20 m/m 1 .

13 92016-043 NUT, 20 m/m 1

14 92024-032 WASHER, lock, 10 m/m 1

15 16084-010 PINION, oil pump 1

16 463H0600 WASHER, lock, 6 m/m 1

17 92001-060 BOLT, oil pump pinion fitting 1

18 92038-001 WOODRUFF KEY 1

19 92036-019 CIRCLIP 1

20 92050-053 OIL SEAL, TCY306210 1




H2-8

4. Clutch

12




H2-B

4. Clutch
Ref. No. Part No. Part Name Quantity Remarks
1 311B0600 NUT, 6 m/m 1
310B0600 NUT, 6 m/m ALT
2 29170625 SCREW, slotted, 6 x 25 1
3 13102-017 INNER, clutch release 1
4 221B0616 SCREW, countersunk head, 6 x 16 2 -
5 13118-008 OUTER, clutch release 1
6 92050-025 OIL SEAL, SC7317 1
1 13116-010 PUSH ROD, clutch 1 L=49m/m
8 92028-070 BUSHING, clutch push rod 1
9 13116-009 PUSH ROD, clutch 1 L=167.5m/m
10 92022-186 WASHER, thrust 1
11 92028-045 BUSHING, clutch 1
12 92026-022 WASHER, clutch thrust 1
13 92046-004 BEARING, needle 1 #TLA3030ZC
14 13095-029 HOUSING, clutch 1
15 13081-073 CLUTCH ASSY 1
16 13087-027 HUB, clutch 1
"4 17 13089-019 PLATE, clutch steel 6
"8 13229-001 RING, clutch steel 7
19 13088-035 PLATE, clutch friction 1
20 13088-034 PLATE, clutch friction 6
21 13238-001 HOLDER, clutch housing 1
22 13187-005 PLATE, clutch spring 1
23 13092-005 GUIDE, clutch spring 5
24 92081-100 SPRING, clutch 5
25 13091-009 HOLDER, clutch spring 5
26 110B0618 BOLT, hex head, 6 x 18 5
27 600A1000 BALL, steel, 5/16” 1
28 13116-011 PUSHER, clutch spring plate 1

,"”"\



H2-B

5. Transmission Gears (1/2)




5. Transmission Gears (1/2)

H2-B

Ref. No. Part No. Part Name Quantity Remarks
1 221B0616 SCREW, countersunk head, 6 x 16 1
2 13151-012 SWITCH ASSY, neutral indicator 1
3 220B0625 SCREW, pan head, 6 x 25 1
4 461F0600 WASHER, spring, 8 m/m 1
5 13147-001 ROTOR, neutral indicator switch 1
6 92043-016 PIN, selector fork guide 3
7 92031-001 WASHER, lock, 10 m/m 3
8 13140-047 FORK, selector, LOW 1
9 13140-065 FORK, selector, 2ND & 3RD 1
10 13140-048 FORK, selector, TOP 1
11 13239-007 DRUM ASSY, gear change 1
12 92042-014 PIN, gear change drum 6
13 13142-004 PLATE, gear change drum pin 1
14 464H0600 WASHER, lock, 6 m/m 1
15 220B0614 SCREW, pan head, 6 x 14 1
16 92028-073 BUSHING, drive shaft 2
17 92046-010 BEARING, needle 2 KT202513
18 92033-015 CIRCLIP 2
19 92022-112 WASHER, thrust t= 1.0 m/m 3 Steet
20 92022-144 WASHER, thrust t=0.6 m/m 2 Steel
21 92022-113 WASHER, thrust, t=1.0 m/m 2 f’l;‘;:fr‘;z"e'
22 13130-027 2ND GEAR, drive shaft 1 19T
23 13134-011 4TH GEAR, drive shaft 1 25T
24 92022-161 WASHER, lock, 25 m/m 4
25 92033-026 CIRCLIP, 24 m/m 5
26 13132-025 3RD GEAR, drive shaft 1 18T
27 13136-035 TOP GEAR, drive shaft 1 21T
28 13127-033 SHAFT, drive 1 12T
29 92045-010 BEARING, ball, #6205N 1
30 92022-114 WASHER, thrust 1
31 463G2000 WASHER, lock, 20 m/m 1
32 92016-043 NUT, 20 m/m 1
33 13128-020 SHAFT, output 1
34 601B6005 BEARING, ball, #6005 1
35 COLLAR 1

92027-052




H2-B

5. Transmission Gears (1/2)




H2-B

5. Transmission Gears (2/2)

i e i

Ref. No. Part No. Part Name Quantity Remarks

36 92022-225 WASHER, thrust, t= 0.5 m/m 2

37 13131-033 9ND GEAR, output shaft 1 28T

38 13135-015 ATH GEAR, output shaft 1 23T

39 13133-024 3RD GEAR, output shaft 1 20T

40  13137-019 TOP GEAR, output shaft 1 17T

41 13129-036 LOW GEAR, output shaft 1 26T

42 92015-019 NUT, 18 m/m 1

43 92024-006 WASHER, lock, 18 m/m 1

44 13144-030 ENGINE SPROCKET, 15T i STD
13144-036 ENGINE SPROCKET, 16T )
13144-035 ENGINE SPROCKET, 14T option

45 92055-035 “0” RING, output shaft 1

46 92026-027 SPACER, engine sprocket 1

47 ‘92050-024 OIL SEAL, SC325211 1

48 92045-020 BEARING, ball, #6305N 1

49 92024-033 WASHER, lock 1




H2-B

6. Gear Change

iy
O O

—13—



6. Gear Change

H2-B

Ref. No. Part No. Part Name Quantity
1 13157-004 RUBBER, gear change pedal 1
2 13156-039 PEDAL, gear change 1
3 92043-069 PIN, joint 2
4 92022-203 WASHER, plain, 8 m/m 2 .
5 482K5000 CIRCLIP, 5 m/m 2
6 13159-008 JOINT (counterclock wise-thread) 1
7 92017-010 NUT, 8 m/m (counterclock wise-thread) 1
8 92003-072 ROD 1
9 318N0800 NUT, 8 m/m 1

10 13159-007 JOINT (clockwise-thread) 1
11 13158-011 LEVER, gear change 1
12 461E0800 WASHER, spring, 8 m/m 1
13 110B0822 BOLT, hex head, 8 x 22 1
14 92081-024 SPRING, gear change drum lever 1
15 13170-004 PLATE, change drum lever 1
i6 220B0616 SCREW, pan head, 6 x 16 2
17 13168-012 LEVER, gear change drum 1
18 92001-012 BOLT, gear change drum 1
19 13169-005 PLATE, gear change drum 1
20 464H0600 WASHER, lock, 6 m/m 1
21 212B0616 SCREW, countersurik head, 6 x 16 1
22 92081-011 SPRING, gear change lever ’ 1
23 13080-004 CAP, rubber 1
24 13161-035 LEVER ASSY, gear change 1
25 92026-068 SPACER 1
26 92027-121 COLLAR, change lever bors 1
27 92083-002 SPRING, change pedal return 1
28 9204 3-009 PIN, change pedal return spring 1
29 312B0800 NUT, 8 m/m 1
30 92003-117 BOLT, gear change pedal fitting 1




H2-B

7. Kickstarter




H2-B

7. Kickstarter

Ref. No. Part No. Part Part Name Quantity Remarks
1 13070-001 GUIDE, kickstarter spring 1
2 482J0100 CIRCLIP, 10 m/m 2
3 92081-021 SPRING, kickstarter 1
4 13071-003 PLATE, kick spring holder 1
5 48042600 CIRCLIP, 26 m/m 1
6 13077-002 HOLDER, kickstarter gear 1
7 13068-023 GEAR, kickstarter 1 13T & 24T
8 13245-007 SHAFT, kickstarter 1
9 13072-013 STOPPER, kickstarter 1

10 92028-111 BUSHING, kick shaft 1
11 92033-015 CIRCLIP 1
12 13058-032 PEDAL, kickstarter 1
13 13061-010 BOSS, kickstarter pedal 1
14 92043081 PIN, kickstarter pedal 1
15 410B0800 WASHER, plain, 8 m/m 1
16 482K5000 CIRCLIP, 5 m/m 1
17 600A0800 BALL, steel, 1/4” 1
18 92081-020 SPRING, kickstarter pedal 1
19 92001-110 BOLT, kickstarter pedal 1
20 13063-004 RUBBER, kickstarter pedal 1

Ay



H2-B

8. Engine Covers, Tachometer

e N
‘

£
Fallies



8. Engine Covers, Tachometer

H2-B

Ref. No. Part No. Part . Name Quantity Remarks
1 220B0620 SCREW, pan head, 6 x 20 2
2 220B0625 SCREW, pan head, 6 x 25 1
3 220B0655 SCREW, pan head, 8 x 55 2
4 220B0635 SCREW, pan head, 6 x 35 2
5 220B0685 SCREW, pan head, 6 x 85 1
6 14027-016-80 COVER, contact breaker 1 Buff Finish
7 14050-008 GASKET, contact breaker cover 1
8 14031-049-80 COVER, L.H. engine 1 Buff Finish
9 14026-024-80 COVER, chain case 1 Buff Finish
10 14045-012 GASKET, L.H. engine cover 1
11 92049-004 OIL SEAL, SB11205 1
12 92054-004 OIL SEAL, VC7144 1
13 92028-075 BUSHING, tachometer 1
14 92055-025 “0” RING 2
15 13226-004 SHAFT, tachometer 1
v 16 92042-015 PIN, dowel 1
17 13224-005 GEAR, tachometer 1 35T
18 92028-074 BUSHING, oil pump gear 1
19 16085-011 GEAR, oil pump 1
20 92026-026 WASHER, thrust 2
21 14646-021 GASKET, R.H. engine cover 1
22 14032-098-80 COVER, R.H. engine 1 Buff Finish
23 14030-033-80 COVER, oil pump 1 Buff Finish
o 24— 92049-012 OIL SEAL, SB20285 1
25 220B0630 SCREW, pan head, 6 x 30 7
26 220B0660 SCREW, pan head, 6 x 60 1
27 220B06100 SCREW, pan head, 6 x 100 2
28 16115-002 PLUG, oil filler 1
29 670B2020 “0” RING, 20 m/m 1 T
30 482K4000 CIRCLIP, 4 m/m 1
31 220B0645 SCREW, pan head, 6 x 45 1




H2-B

9. Electrical Equipments for Engine




H2-B

9. Electrical Equipments for Engine

Ref. No. Part No. Part Name Quantity Remarks
1 21121-064 COIL, ignition 3
2 21130-009 CAP, spark plug
3 92101-001 SPRING, spark plug cap 3
4 461F0600 WASHER, spring, 6 m/m 12
5 310B0600 NUT, 6 m/m 6
6 21072-008 REGULATOR, voltage 1
7 110B0620 BOLT, hex head, 6 x 20 2

116B0620 BOLT, hex head, 6 x 20 ALT

8 21119-012 IGNITION UNIT A 3
9 21120-005 IGNITION UNIT B 1
10 21155-003 PLATE, ignition unit 1
11 21155-004 PLATE 1
12 21045-009 WIRE, lead 1
13 21098-009 CLAMP : 1
14 220B0510A SCREW, pan head, 5 x 10 17
15 461F0500 WASHER, spring, 5 m/m 23
16 220B0406A SCREW, pan head, 4 x 6 3
17 461F0400 WASHER, spring, 4 m/m 15
18 92001-121 BOLT, hex head, 6 x 14 4
' 19 92037-070 CLAMP, oil tank breather pipe 1
20 21007-021 ROTOR, S.G. 1
21 21007-022 ROTOR 1
22 21076-011 YOKE ASSY 1
23 21152-063 PICK UP 3
24 21156-002 PLATE, pick up 3
25 21020-002 POINTER, ignition timing 1
26 21155-002 PLATE, yoke 1
27 21098-008 CLAMP, lead, wire 3
28 220B0408A SCREW, pan head, 4 x 8 6
29 220B0410A SCREW, pan head, 4 x 10 6
30 411B0400 WASHER, plain, 4 m/m 6
31 411B0500 WASHER, plain, 5 m/m 9
32 220B0512A SCREW, pan head, 5 x 12 3
33 220B0535A SCREW, pan head, 5 x 35 3
34 220B0540A SCREW, pan head, 5 x 40 3
35 110B0870 BOLT, hex head, 8 x 70 1
36 461F0800 WASHER, spring, 8 m/m 1




H2-8

10. Air Cleaner, Mufflers




10. Air Cleaner, Mufflers

H2-8

Ref. No. Part No. Part Name Quantity Remarks

. 1 11010-050 AIR CLEANER ASSY 1
2 11013-033 ELEMENT, air cleaner 1
3 11012-024 CAP, air cleaner, lower 1
4 11012-025 CAP, air cleaner, upper 1

5 11014-005 WIRE NET, air cleaner 1_
6 220B0612 SCREW, pan head, 6 x 12 1
7 461F0600 WASHER, spring, 6 m/m 1
8 92037-060 CLAMP, air cleaner 1
9 92037-061 CLAMP, air cleaner 3
10 220B0635 SCREW, pan head, 6 x 35 1
11 220B0535A SCREW, pan head, 5 x 35 3
12 11015-032 PIPE, air inlet 1
13 11016-005 SILENCER 1
14 92081-102 SPRING, coil 1
15 316B0800 NUT, 8 m/m 12
16 461E0800 WASHER, spring, 8 m/m 12
17 18069-049 HOLDER, exhaust pipe 3
18 18070-011 INSERT, exhaust holder 3
19 18049-102 PIPE, exhaust 3
20 18043-010 CONNECTOR, muffler 3
21 18044-005 CLAMP, muffler connector 3
22 18044-006 HOLDER, muffler connector 3
23 220B0630 SCREW, pan head, 6 x 30 9
24 18001-143 MUFFLER ASSY, L.H. 1
25 18001-144 MUFFLER ASSY, CENTER 1
26 18001-145 MUFFLER ASSY, R.H. 1
127 18033-056 BAFFLE TUBE 3
28 92024-016 WASHER, lock, 6 m/m 3
29 110B0612 BOLT, hex head, 6x 12 3

116B0612 BOLT, hex head, 6x 12 ALT
30 18061-051 BRACKET, L.H. muffler 1
31 18061-052 BRACKET, R.H. muffler 1
32 220306110 SCREW, pan head, 6 x 110 1
33 461F0600 WASHER, spring, 6 m/m 1
34 411B0600 WASHER, plain, 6 m/m 1
6

35 310B0800

NUT, 8 m/m




H2-B

11. Carburetors

w

ﬁ%@@@

11

—24—

A




H2-B

11. Carburetors

Ref. No. Part No. Part Name Quantity Remarks
1 16001-214 CARBURETOR ASSY, L.H. & CENTER 2
2 16001-216 CARBURETOR ASSY, R.H. 1
3 16002-011 ADJUSTER, throttle 1x3
4 16003-006 NUT, cable adjuster lock 2x3
5 16004-018 TOP, mixing chamber 1x3
6 16006-021 SPRING, throttle value 1x3
1 16007-017 SPRING SEAT, throttle value 1x3
8 16008-004 CIRCLIP, jet needle 1x3
9 16009-054 JET NEEDLE 5EJ15 1x3
10 16017-063 NEEDLE JET 0—6 1x3
11 16025-058 VALVE, throttle C.A. 2.5 1x3
12 16036-007 CAP, cable adjuster 1x3
13 16002-002 ADJUSTER, cable 1x3
14 ‘ 16012-008 CAP, starter plunger 1x3
15 16013-003 SPRING, starter plunger 1x3
16 16016-002 PLUNGER, starter 1x3
17 16029-004 WASHER, float valve seat 1x3
18 16030-005 FLOAT VALVE ASSY 1x3
19 16034-001 WASHER, main jet 1x3
20 92063-071 MAIN JET, # 102.5R 1x3 S.T.D.
92063-063 MAIN JET, #97.5R 1x3
92063-070 MAIN JET, #100R 1x3
92063-072 MAIN JET, # 105R 1x3
92063-073 MAIN JET, #107.5R 1x3
21 92064-024 PILOT JET, # 40A 1x3
22 16032-003 PIN, float 1x3
23 16031-023 FLOAT 1x3
24 16019-008 GASKET, float chamber 1x3
25 16033-009 SCREW, float chamber fitting 4x3
26 16014-006 SCREW, pilot air adjust 1x3
27 16015-001 SPRING, pilot air adjust screw 1x3
28 16021-015 SCREW, throttle stop 1x3
29 16022-005 SPRING, throttle stop screw 1x3
30 92036-018 CIRCLIP ' 3

e



H2-8B

12. Oil Pump

‘%@?& 19— ’
“ M@QQQ & ’
R 19 20— /
/ ‘ '
_—

*Rev. 30 May 1974



H2-B

12. Oil Pump
- Ref. No. Part No. Part Name Quantity Remarks
1 16082-053 PUMP ASSY, oil 1 H2B-1
) 2 92060-008 BOLT, banjo 4 L=17.5m/m
3 92060-009 BOLT, banjo 1 L=24m/m
- 4 92061-015 CONNECTOR, banjo 1
5 92022077 GASKET, oil pump banjo 6
6 220B0514A SCREW, pan head, 5 x 14 1
B 7 220B0528A SCREW, pan head, 5 x 28 1
. 8 16094-002 GASKET, oil pump 1
—~ 9 16134-023 PIPE ASSY, oil 1
10 16134-024 PIPE, oil, L.H. 1 L=340m/m
11 16134-025 PIPE, oil, CENTER 1 L=240m/m
- 12 16134-026 PIPE, oil, R.H. 1 L=270m/m
13 92060-010-79 BOLT, banjjo 3
_ 14 92065-058 GASKET, check valve - 3 1.D=10.5¢
15 92065-023 GASKET, check valve 3 1.D=8.5¢
16 16068-004 HOLDER, oil pipe 1
- 17 220B0610 SCREW, pan head, 6 x 10 1
18 16089-001 «y” RING, oil pump cam shaft 1
__ 2 19 16090-002 “0» RING, oil pump shaft 3
20 16091-001 OIL SEAL, oil pump shaft 1
21 16088-002 “0" RING, oil pump upper cap 1
- 22 16090-003 “0” RING, oil pump lower cap 1
23 16096-006 LEVER, oil pump cable 1
N 24 92060-008 BOLT, banjo 3 L=17.5m/m
25 92022-077 WASHER, plain 6
26 92024-064 WASHER, lock 2




H2-B

13. Frame (1/2)

24




H2-B

13. Frame (1/2)

Ref. No. Part No. Part Name Quantity Remarks
1 32002-080 FRAME 1
2 600A0800 BALL, steel, 1/4” 38
3 92048-006 CUP, steering ball 2
4 32099-014 CASE, battery 1
5 32100-014 BAND, battery 1
6 ~ 92075-078 DAMPER RUBBER, battery 6
7 92075-222 DAMPER RUBBER, case 2 L=11m/m
8 92075-076 DAMPER RUBBER, case 2 L=9.5m/m
9 92027-120 COLLAR 2 L=10.5m/m
10 92027-129 COLLAR 2 L=8.5m/m
11 110B0622 BOLT, hex head, 6 x 22 4
116B0622 BOLT, hex head, 6 x 22 ALT
12 461F0600 WASHER, spring, 6 m/m 4
13 " 92022-125 WASHER, plain, 6 m/m
14 110B0614 BOLT, hex head, 6 x 14
116B0614 BOLT, hex head, 6 x 14 ALT
15 410B0600 WASHER, plain, 6 m/m 1
16 310B0600 NUT, 6 m/m 1
17 35032-025 STAY, rear fender 1
18 110B0820 BOLT, hex head, 8 x 20 2
116B0820 BOLT, hex head, 8 x 20 ALT
19 461F0800 WASHER, spring, 8 m/m -2
20 411B0800 WASHER, plain, 8 m/m 2
21 32030-016 PLATE, engine mounting 2 Rear
v22 32030-042 PLATE, R.H. engine mounting 1 Front
23 32030-043 PLATE, L.H. engine mounting 1 Front
24 92091-024 BOLT, engine mounting, 10 x 274 3
25 92091-021 BOLT, engine mounting, 8 x 273 2
26 113B10125 BOLT, hex head, 10 x 125 2
27 92019-004 NUT, lock, 10 m/m 5
28 92019-007 NUT, lock, 8 m/m 2
29 410B1000 WASHER, plain, 10 m/m 5
30 92092-010 BUSHING, maffler moun{:ing 8
31 113N1063 BOLT, hex head, 10 x 63 2
32 WASHER, plain, 10 m/m 2

92022-196

Il

o™,
o



H2-B

13. Frame (2/2)




13. Frame (2/2)

H2-B

Ref. No. Part No. Part Name Quantity Remarks

33 92019-021 NUT, lock, 10 m/m 2

34 92025-048 SHIM, engine fitting, 0.5 m/m AR Rear
92025-049 SHIM, engine fitting, 0.8 m/m AR Rear
92025-050 SHIM, engine fitting, 1.0 m/m AR Rear
92025-051 SHIM, engine fitting, 1.6 m/m AR Rear
92025-052 SHIM, engine fitting, 2.0 m/m AR Rear

35 92025-053 SHIM, engine fitting, 0.5 m/m AR Front
92025-054 SHIM, engine fitting, 0.8 m/m AR Front
92025-055 SHIM, engine fitting, 1.0 m/m AR Front
92025-056 SHIM, engine fitting, 1.6 m/m AR Front
92025-057 SHIM, engine fitting, 2.0 m/m AR Front
92025-058 SHIM, engine fitting, 2.3 m/m AR Front

36 46117-006 OIL DAMPER, steering 1

37 110B0830 BOLT, hex head, 8 x 30 1

38 461F0800 WASHER, spring, 8 m/m 1

39 92019-007 NUT, lock, 8 m/m 1

40 411B0800 WASHER, plain, 8 m/m 1

41 316B0800 NUT, 8 m/m 1

42 32112-006 PLUG, frame pipe 2

43 92075-044 DAMPER RUBBER, fuel tank 2

44 92075-084 DAMPER RUBBER, fuel tank 2







7]

cmrr\"w. e

wmm I.:I:Slh

# .

Swlwdgg
| Annr!‘.hnck Absorbers {H Z-BFC)
REF.NO. - PART W3. PART MAME
1 33001-059 SWING ARm R
Fs 19060840 BOLT, Exidl Vi -
3 . 46770800 MASHER, soring, Smm
3 J304L-001 STOPPER, chain adjufter
_ 13032-038 - SHAFT swing ere pivet
é 33005007 CAP, swing arm
T . 67182530 ° - O=RING,30rn
.8 * 3W0N-009 SLEEVE,short
¥ 33033009 BUSHING, swing arm
10 I0T-008 SLEEVE, Lgno”
" 2019=012 - NUT , Lock, Yane y
12 2005002 GREASE FITTING L
n 33040=063 - - ABJUSTER,chain
L 31581000 © NI, 10mm 3
13 92001-143 BOLT chain adj m-r.mu
16« &5014-0% SHOCK ABSORBER
17 45017-015 BUSHING, shock absorber oper
18 45017012 - BUSHING,shock absorter,lower .
w «50146-008 COLLAR - :
20 Y2oR0-003 T,skock abiorber titting
24 4L51F1000 * - MASHER,soring, 10as
22 g2022-244 MASHER olain, 9 0as .
23 19341035 BOLY hex. hend, 10e35
[ 43007-033 RQUE LINK,resr brake
23 43009-001 N rear torguc Link
s SS00 3028 PIN 3.Cx23
27 §2003-097 SOLT, e | ;
2B &41F1000 vASHER sgring, 10me - &
il 311591000 NIt , 108e »
30 ., S540800 PIN, cotter
n " 26001-03%0 REFLECTOR,reflen’
h - 2806002

REmARCS

PANPER RUSBER reflector

NoORIRIN S el WP A -u;rﬂr:-r-;ﬁ

MM slehdules AP NN

F
¥

L]
-






This grid covers: Kowasak Motors Carp, US A
Footrests/Stands/Brake Pedal  (1/2)
REF.NO. PART MO, PART MAME - &TY REMARKS
1 §2076-01% RUBAER, footrest . . 2 MZIA ;
92076~026 RUBSER ,footrest 2 Wg=B/C
2 - 48021800 CIRCLIP,14am 2
3 34006~003 SPRING,footrest solding ri
& - 9e0ee-d21 GASMER footrest folding 2
E 34003024 BAR, footrest L. M. . 1
é 34003~025 paR, footrest R.H. 1
S f200%-qM BOLT,footrest fitting,L.M. 1. WA
: 92003117 -BOLT ,gear change pedal fitting 1 H2=8/C
.~ 315912000 * NUT,12en ; 1 -
9 113012404 BOLT, hex head, 12240 1
0 &41F1200 - WASHER  spring,icen 1
11 P2076~020 RUBBER ,rear footrest 2 . H2/A
i 920TE~02é RUBBER ,resr footrest 2 H2=A/C
12 3L028-010 BAR, rear footrest F4 i .
13 P2022=19% MASHER plain F 4 "
14- Pe043=0TY PIN,rear footrest fitting 2 .
135 55”:’“5 PIH-IEH‘IH.L#:'I! . 2 3
1 [ u029-008 m:n,mr footrest -2
17 &1181000 HIIHEI,p Ladn, 10n= &
18 &4171000 WASHER, spring, 10 z .
1% 11387000 NUT,10e= 2 H2/A
F2019=021 NUT ,lock ,10mm E 4 H2-B/C
<0 26011=027 « STAND main 1  H2/A
., Mom-033 STAND 23 in 1 M2-B/C.
21 34019=011 SHAFT ,asin stand 1
22 U023=010 - SPRING,nain stand - b HZ/R
2023013 SPRING,maim stand - 1 H2-B/cC
Wiy EXH USE 92081-1583
: S2081-1585 SPRING,mpin stand 1 H2-B/C
23 55003025 PIN,cotter, 3.0 : 1
LY Q207T5=115 DAMPER RUBBER.=3in stand R .
25 11080440 BOLT, hex hex hesd,éxil Fs
[] #
24 &1060500 WASHER plain, bas Fs H2=B/C-
27 31080400 NUT b a2
28 34026-0% STAND,side 1 H2/A
Je024=04% STAND 34 0¢ 1 HZ=B/C
Fa ) 3402%-007 . SPRING,side stand 1 '
30 92003079 BOLT,side lllﬂﬁ,ﬂﬂﬂ'l 1
N 44171000 WESKER :priqﬂﬂﬂ - 1
h. -4 31351000 MUT ,10nm z 1
n . h3001=037 PEDAL ,brake 1
;-: &3005-018 SPRING,brake pedal :

 43004=010

SHAFT brake pedal .

CONTINUED NEXT PAGE

-

o -







mwm

' mmm I.IE,!.

MUT ,brake rod adjust

“Footrests/Stands/Brake Podal 2!2]
QEF.NO.  PART NO. PART NAME
¥ 11080825 - BOLT,Bx25 1
37 4651F0BOO WASHER, spring, Bam 1
3 11080625 BOLY hen head, 5325 1
110804814 BT hen head, b6 1
w 31080400 T NUT e . 1
L0 9204 3-064 PIN,brake rod 1
(1 43011-013  ROD,brake 1
. WHN EXH USE mn-um
{ 43011-4005 RO® ASSY,brake - 1
A1011=-023 ROD ,brake af 1
&2 41000400 Iﬂllﬂ.ntlig,h 1
&3 55002015 PIN,cotter,c.0x13 1
(1L &3012=002 SPRING,brake rod 1
&5 F204 3065 PIM,brake rod 1
46 .. . 92015-082 1

g

REMARKS

H2/A
We-a/c

Wiy
K2/
H2-8/¢



H2-8

16. Handlebar, Grips (1/2)



16. Handlebar, Grips (1/2)

H2-B

Ref. No. Part No. Part Name Quantity Remarks
1 46003-032 HANDLEBAR 1
2 92007-002 BOLT, handlebar fitting 4
3 461F0800 WASHER, spring, 8 m/m 4
4 46012-008 HOLDER, upper handlebar 2
5 46012-010 HOLDER .lower handlebar g
6 92075-092 DAMPER RUBBER, handlebar 4
7 92022-196 WASHER, handlebar 1
8 461F1000 WASHER, spring, 10 m/m 2
9 313B1000 NUT, 10 m/m 2

10 92041-005 PIN, cotter 2
11 56003-009 REAR VIEW MIRROR, L.H. 1
12 ' 56002-020 REAR VIEW MIRROR, R.H. 1
13 46019-023 GRIP ASSY, throttle 1
14 46132-003 CASE ASSY, R.H. 1
15 46043-006 KNOB ASSY, lighting switch 1
16 220B0535A SCREW, pan head, 5x 35 1
17 220B0522A SCREW, pan head, 5 x 22 2
18 46075-017 RUBBER, L.H. grip 1
19 46091-014 CASE ASSY, L.H. 1
20 46043-005 KNOB ASSY, lighting switch 1
21 46044-014 SWITCH, lighting 1
22 46028-003 BUTTON, horn switch 1
23 46079-003 _ CONTACT, horn button 1
24 46031-005 SPRING, horn button 1
25 220B0530A SCREW, pan head, 5 x 30 1
26 46096-009 LEVER, starter 1
27 110B0608 BOLT, hex head, 6 x 8 1
28 410B0600 WASHER, plain, 6 m/m 1
29 92095-012 WASHER, lock 1
30 46076-036 LEVER ASSY, clutech 1
31 46092-016 LEVER, clutch 1
32 92007-020 BOLT, hex head, 5 x 20 1
33 46059-011 COLLAR, lever 1
34 464H0500 WASHER, loék,AS m/m 1
35 312B0500A NUT, 5 m/m 1




H2-8

16. Handlebar, Grips (1/2)



H2-B

16. Handlebar, Grips (2/2)

Ref. No. Part No. Part Name Quantity Remarks
36 110N0625 BOLT, hex head, 6 x 25 1
37 410B0600 WASHER, plain, 6 m/m 1
38 46094-011-21 HOLDER, clutch lever 1 " Flat Black
39 46056-005 NUT, cable adjust lock 1
40 46055-006 SCREW, cable adjuster 1
41 92037-148 CLAMP, cable 1




H2-B

17. Front Fork (1/2)

e ——— T ————— A T T T2 T ¢ ey S ST




17. Front Fork (1/2)

H2-8

Ref. No. Part No. Part Name Quantity Remarks
1 44001-124 FRONT FORK ASSY 1
2 44062-003 BOLT, fork top 2
3 44046-015 “0O” RING, fork top bolt 2 .
4 44045-041 GASKET, fork cover 2
5 44043-048 WASHER, fork cover 2
6 44039-048 HEAD, steering stem 1
7 44041-049 BOLT, hex head, 6 m/m 2
8 461F0800 WASHER, spring, 8 m/m 6
9 44041-042 BOLT, hex head, 8 m/m 1

10 410B0800 WASHER, spring, 8 m/m 2
11 92019-007 NUT, 8 m/m 1
12 44033-068 COVER, L.H. fork 1
13 44034-068 COVER, R.H. fork 1
14 44064-020 GUIDE, fork cover 2
15 44032-008 WASHER, fork cover 2
i6 44045-038 GASKET, fork cover 2
17 44028-023 SPACER, fork spring guide 2
18 44029-019 GUIDE, fork spring 2
19 44026-031 SPRING, fork 2
20 44013-032 TUBE, fork inner 2
21 44022-019 CYLINDER ASSY, fork 2
22 44018-009 PISTON, fork . 2
23 44044-019 .CIRCLIP, fork piston 2
24 44010-021 DUST SHIELD, fork outer 2
25 44044-012 CIRCLIP, fork outer 2
26 44043-044 WASHER, plain 2
27 44009-014 OIL SEAL, fork 2
28 44005-041 TUBE, L.H. fork outer 1
29 44006-039 TUBE, R.H. fork outer 1
30 220B0408A - SCREW, pan head, 4x 8 27
31 44045-002 GASKET, fork drain plug 2
32 44041-040 BOLT, fork cylinder 2
33 44045-034 GASKET, fork cylinder bolt 2
34 172G0835 STUD, 8 x 35 2
35 HOLDER, f{ront axle 2

44063-003




H2-B

17. Front Fork (1/2)

e ——— T ————— A T T T2 T ¢ ey S ST




H2-B

"17. Front Fork (2/2)

Ref. No. Part No. Part Name Quantity Remarks
36 310B0800 NUT, 8 m/m 4
37 44037-082 STEM, steering 1
38 92003-064 BOLT, hex head, 12 x 36 2
39 461F1200 WASHER, spring, 12 m/m 2
40 92007-031 BOLT, steering stem head 1
41 92022-230 WASHER, steering stem head bolt 1
42 46100-003 WASHER, wave ' 1
43 92090-007 NUT, steering lock 1
44 46098-010 CAP, steering stem 1
45 92047-006 RACE, steering ball 2
46 28001-019 REFLECTOR, front reflex 2
47 28016-002 DAMPER RUBBER, reflector 2
48 27016-038 LOCK ASSY, steering 1
49 27008-055-01 KEY SET, #901 1

27008-055-02 KEY SET, #902 1
27008-055-03 KEY SET, #9038 i
27008-055-04 KEY SET, #904 1
27008-055-05 KEY SET, #905 1
27008-055-06 KEY SET, #906 1
27008-055-07 KEY SET, #3907 1
27008-055-08 KEY SET, #908 1
27008-055-09 KEY SET, #909 1
27008-055-10 KEY SET, #910 1
50 27032-001 SPRING, steering lock 1
51 27031-004 CAP, steering lock 1
52 92097-003 WASHER, wave 1
53 92008-007 SCREW, tapping 1




H2-B

18. Fenders




L

H2-B

18. Fenders
Ref. No. Part No. Part Name Quantity Remarks
1 35004-085 FENDER, front 1
2 35009-029 BRACE, front fender 1
3 220E0614 SCREW, pan head, 6 x 14 4
4 411B0600 WASHER, plain, 6 m/m 8
5 92019-008 NUT, lock, 6 m/m 4 i
6 110B0816 BOLT, hex head, 8 x 16 4
7 461F0800 WASHER, spring, 8 m/m 4
8 35022-095 FENDER, rear 1
9 110B0620 BOLT, hex head, 6 x 20 2
116B0620 BOLT, hex head, 6 x 20 ALT
10 461F0600 WASHER, spring, 6 m/m 4
11 92022-228 WASHER, plain, 6 m/m 6 0.D.=249
12 ) 92037-113 CLAMP, harness 2
13 92071-082 GROMMET, rear fender 1
14 92075-121 DAMPER RUBBER A 2
15 92027-162 COLLAR 2
16 92022-227 WASHER, plain, 8 m/m 2 0.D.=27%
17 92075-133 DAMPER RUBBER B 2
18 310B0600 NUT, 6 m/m 2
19 110B0632 BOLT, hex head, 6 x 32 2
116B0632 BOLT, hex head, 6 x 32 ALT
20 411B0600 WASHER, plain, 6 m/m 2




nZ-b

19. Tires, Rims




H2-B

19. Tires, Rims

Ref. No. Part No. Part Name Quantity Remarks

1 41021-029 TIRE, 3.25—19 4PR 1 DUNLOP Fé6B
2 41022-030 TUBE, tire, 3.256—19 1

3 41023-015 BAND, rim 1

4 41025-051 RIM, 1.85Bx 19W 1 .

5 41021-030 TIRE, 4.00—18 4PR 1~ DUNLORK&?
6 41022-031 TUBE, tire, 4.00—18 1

7 41023-017 BAND, rim 1

8 41025-049 RIM, 2.15Bx 18W 1

9 41027-042 SPOKE ASSY, front inner 20 177m/mx 100°
10 41028-041 SPOKE ASSY, front outer 20 176.5m/m x 84°
11 41027-057 SPOKE ASSY, rear inner 20 143m/m x 101°
12 41028-057 SPOKE ASSY, rear inner 20 142m/m x 73°
13 41074-022 WHEEL ASSY, front 1
14 42048-023 WHEEL ASSY, rear 1
15 41024-008 PROTECTOR, bead 2 #2.15B

16 41075-001 WEIGHT, balance 10g AR -

17 41075-002 WEIGHT, balance 20g AR

18 41075-003 WEIGHT, balance 30g AR




H2-B . }

20. Disc Brake Equipments A




20. Disc Brake Equipments A

H2-B8

Ref. No. Part No. Part Name Quantity Remarks
1 43015-010 CYLINDER ASSY, master 1
2 43026-003 CAP, oil cup 1
3 43027-001 PLATE, diaphragm 1
4 43028-001 DIAPHRAGM 1
5 43073-001 REPAIR SET, master eylinder 1
6 43025-001 STOPPER, dust cover 1
7 43024-001 COVER, dust 1
8 48141800 CIRCLIP, 18 m/m 1
9 43022-001 STOPPER 1

10 43072-001 PISTON ASSY 1
11 43019-001 CUP, primary 1
12 43018-001 SPRING ASSY, return 1
13 43017-001 VALVE ASSY, check 1
14 43029-002 LEVER, front brake 1
15 43033-001 BOLT, handle lever pivot 1
16 312N0600 NUT, 6 m/m 1
17 43074-001 TUBE 1
18 43031-001 WASHER, lock 1
i9 313N0800 NUT, 8 m/m 1
20 43030-002 BOLT, lever adjust 1
21 43034-001 HOLDER, master cylinder 1
22 411B0600 WASHER, plain, 6 m/m 2
23 110N0625 BOLT, hex head, 6 x 25 2
24 43069-002 "COVER, dust 1
25 43066-001 BOLT, oil 3
26 43067-001 WASHER, oil bolt 6
27 43064-005 DAMPER RUBBER 1
28 43059-016 HOSE, master cylinder brake 1
29 43065-001 SWITCH ASSY, front brake 1
30 43059-002 HOSE, caliper brake 1
31 43061-001 JOINT, three way 1
32 110N0620 BOLT, hex head, 6 x 20 1
33 110N0632 BOLT, hex head, 6 x 32 1
34 411B0600 WASHER, plain, 6 m/m 2
35 461F0600 WASHER, spring, 6 m/m 2
36 43062-001 GUIDE, hose 1
37 43063-001 BRACKET, brake hose 1
38 43064-001 DAMPER RUBBER, brake hose 1
39 43060-001 1

PIPE, bridge




H2-B

921. Disc Brake Equipments B




H2-B

21. Disc Brake Equipments B

Ref. No. Part No. Part Name Quantity Remarks

1 43041-001 CALIPER ASSY 1
2 220B0612 SCREW, pan head, 6 x 12 1
3 461F0600 WASHER, spring, 6 m/m 1
4 43043-001 CALIPER B 1

5 43071-001 RING B, pad 1 -
6 43051-001 PAD B 1
7 43052-001 DUST SHIELD, shaft 4
8 43044-001 HOLDER, caliper 1
9 43046-001 STOPPER, pad 1
10 43047-001 BUSHING, rubber 1
11 43082-001 PAD A 1
12 43058-001 RING 1
13 43054-001 DUST SHIELD, rubber 1
14 43048-001 PISTON 1
15 43049-001 SEAL, piston 1
16 43042-001 CALIPER A 1
17 43085-001 BREEDER SET 1
18 43053-001 “0” RING 4
19 43045-001 SHAFT 2
20 43070-001 BOLT, hex head, 10 m/m 2
: 21 461F1000 WASHER, spring, 10 m/m 2
22 411B1000 WASHER, plain, 10 m/m 2
23 41080-001 DISC PLATE, front brake 1
7A218 43073-002 REPAIR SET, caliper 1




H2-8

22. Front Hub




22. Front Hub

H2-8

Ref. No. Part No. Part Name Quantity Remarks
1 41034-021-21 DRUM ASSY, front brake 1 Flat Black
2 92050-003 OIL SEAL 1
3 48144000 CIRCLIP, 40 m/m 1
4 601B6203 BEARING, ball, #6203 1
5 41039-019 SPACER, front hub bearing 1
6 41042-009 DUST COVER 1
7 222E0512A SCREW, oval countersunk head, 5 x 12 3
8 41078-001 GEAR BOX ASSY 1
9 92050-046 OIL SEAL 1

10 41064-007 RECEIVER, gear 1
11 41059-016 GEAR, speedometer 1 29T
12 41082-001 SPRING PIN 1
13 41062-005 BUSHING, speedometer cable 1
14 41063-001 WASHER, thrust 2
15 41060-012 PINION, speedometer 1
16 41068-036 AXLE, front 1
17 41069-018 COLLAR, front axle 1
18 92102-006 CAP, front drum 6
19 92088-014 WASHER, lock, 8 m/m 3
20 92001-104 BOLT, hex head, 8 x 28 6




23. Rear Hub

H2-B

28 30 31




i -

H2-8

23. Rear Hub

Ref. No. Part No. Part Name Quantity Remarks

1 42031-045 AXLE, rear 1

2 42032-030 COLLAR, rear axle 1

3 42006-036-80 PANEL ASSY, rear brake 1 Buff Finish

4 92043-093 PIN, brake lever fitting 1

5 42029-033 LEVER, rear brake cam 1 -

6 550D2525 PIN, cotter, 2.5 x 25 1

7 41085-004 INDICATOR, brake shoe 1

8 41051-003 DUST SHIELD, brake cam 1

9 110B0825 BOLT, hex head, 8 x 25 1

10 41060-017 CAM SHAFT, brake 1

11 41048-012 SHOE, brake 2

12 41049-007 SPRING, brake shoe 2

13 41045-006 WASHER, brake shoe 1

14 " - 550D3025 PIN, cotter, 3.0 x 25 2

15 42005-030 DRUM ASSY, rear brake 1

16 601B6304 BEARING, ball, #6304 1

17 42010-021 SPACER, rear hub bearing 1

18 42014-021 SHOCK DAMPER, rear hub 6

19 601B6304Z BEARING, ball, #6304Z 1

20 42008-010 COUPLING ASSY, rear hub 1

21 42036-014 SLEEVE, rear hub coupling 1

22 92003-015 BOLT, rear sprocket fitting 6

23 601B6206 BEARING, ball, #6206 1

24 92050-027 OIL SEAL 1

25 42037-023 COLLAR, rear hub coupling 1

26 92088-013 WASHER, lock 3

27 42045-005 NUT, 10 m/m 6

28 92022-248 WASHER, plain, 20 m/m AR
92022-249 WASHER, plain, 20 m/m AR

29 42041-106 REAR SPROCKET, 47T 1 . S.T.D.
42041-108 REAR SPROCKET, 45T .
42041-109 REAR SPROCKET, 49T } option

30 42045-018. NUT, 18 m/m 1

31 550D4035 PIN, cotter, 4.0 x 35 1




H2-B

24. Fuel Tank

*Rev. 20 May 1974



Pk

24. Fuel Tank

H2-B

Ref. No. Part No. Part Name Quantity Remarks
1 51001-099-2C TANK, fuel, Candyf,one Gold 1
51001-099-2D TANK, fuel, Candytone Lime 1
*2 51048-007 CAP ASSY, fuel tank 1
3 51059-008 GASKET, fuel tank cap 1
*4 92043-096 PIN, fuel tank cap fitting 2 2.59x28m/m
5 92043-091 PIN, hook 1
6 51063-002 HOOK, fuel tank 1
7 51053-003 SPRING, hook 1
8 92072-050 BAND, fuel tank 1
9 51023-014 COCK ASSY, fuel 1
10 51035-005 NUT, fuel cock joint 1
11 92065-054 GASKET, fuel cock joint 1
12 51038-005 STRAINER, fuel 1
13 51037-007 GASKET, fuel cock cup 1
14 92065-055 GASKET, fuel cock lever 1
15 92055-028 “0*” RING 1
16 51069-001 DIAPHRAGM, fuel cock 1
17 92081-048 SPRING, fuel cock diaphragm 1
18 92065-052 GASKET, rubber, 7 m/m 1
19 92059-076 PIPE, fuel 1 L=150m/m -
20 92059-075 PIPE, fuel 2 L=250m/m
21 92037-072 CLAMP, pipe 8
22 92059-077 PIPE, fuel 1 L=180m/m
23 56027-179-SP DECAL, ftuel tank, L.H. 1 } for Candytone
24 56027-180-SP DECAL, fuel tank, R.H. 1 Gold
25 56027-185-SP DECAL, fuel tank, L.H. 1 }fm Candytone
26 56027-186-SP DECAL, fuel tank, R.H. 1 Lime

—58f

*Rev. 20 May 1974



95. Oil Tank, Side Covers

H2-B

16 1718 19

14,21




H2-B

25. Oil Tank, Side Covers

Ref. No. Part No. Part Name Quantity Remarks
1 52003-019 CAP, oil tank 1
2 92065-085 GASKET, oil tank cap 1
3 52001-038 TANK, oil 1 e 005
4 220B0616 SCREW, pan head, 6 x 16 3 -
5 461F0600 WASHER, spring, 6 m/m 3
6 92022-116 WASHER, plain, 6 m/m 3 0.D.=16%
7 700Q05600 TUBE, vinyl, 5 x 600 1
8 92037-072 CLAMP, pipe 2
9 52015-005 GAUGE, oil level 1
10 670B2015 “0” RING, 15 m/m 1
11 52020-001 FILTER, oil 1
i2 92059-071 PIPE, oil 1
13 92081-027 SPRING, pipe clamp 1
14 ' 36001-042-2C COVER, L.H. side 1 Candytone
15 36007-036-2C COVER, R.H. side 1 Candytone
16 92007-040 BOLT, side cover fitting 6 m/m 2
17 411B0800 WASHER, plain, 8 m/m 2
18 92075-251 DAMPER RUBBER, side cover 2 t=3m/m
19 92075-252 DAMPER RUBBER, side cover 2 t=10.5m/m
20 92071-072 GROMMET, side cover 4
21 36001-042-2D COVER, LH. side 1 Candytone-
22 36007-036-2D COVER, R.H.side 1 ‘L:';‘;‘:V“’“e
23 92071-065 GROMMET, R.H. side cover 1
24 56018-165 EMBLEM, side cover 2
25 56018-168-SP DECAL, side cover 2
26 92018-004 NUT, 5 m/m 4

.



H2-B

26. Dual Seat (1/2).




26. Dual Seat (1/2)

H2-B

Ref. No. Part No. Part Name Quantity Remarks
1 53001-087 SEAT ASSY, dual 1
2 53009-018 HINGE, seat 1 Front
3 53009-022 HINGE, seat 1 Rear
4 110B0614 BOLT, hex head, 6 x 14 6
116B0614 BOLT, hex head, 6 x 14 ALT
5 461F0600 WASHER, spring, 6 m/m 6
6 410B0600 WASHER, plain, 6 m/m 6
7 53008-023 HOOK, seat 1
8 92075-099 DAMPER RUBBER, seat 3
9 92075-139 DAMPER RUBBER, seat 3
10 32099-011 CASE 1
11 220B0410A SCREW, pan head, 4 x 10 2
12 411B0400 WASHER, plain, 4 m/m 2
13 . 92071-056 GROMMET 1
14 53011-002 PIN, seat pivot 2
15 92041-003 PIN, cotter 2
16 53054-005 STOPPER, seat 1
17 410B0600 WASHER, plain, 6 m/m 1
18 550D1615 PIN, cotter, 1.6'x 15 1
19 53045-013 LOCK ASSY, seat 1
20 27008-055-01 KEY SET, #901 1
27008-055-02 KEY SET, #902 ~ 1
27008-055-03 KEY SET, #903 1
27008-055-04 KEY SET, #904 1
27008-055-05 KEY SET, #905 1
27008-055-06 KEY SET, #8906 1
27008-055-07 KEY SET, #907 1
27008-055-08 KEY SET, #908 1
27008-055-09 KEY SET, #909 1
27008-055-10 KEY SET, #910 A 1
21 110B0614 BOLT, hex head, 6 x 14 2
116B0614 BOLT, hex head, 6 x 14 ALT
22 461F0600 WASHER, spring, 6 m/m 2
23 92022-283 WASHER, plain, 6 m/m AR g?;;fi
24 53043-007-2C BACK REST, seat 1 '(C;i‘)'l‘gym“e
53043-007-2D BACK REST, seat 1 Candytone




H2-B

26. Dual Seat (1/2).




H2-8

26. Dual Seat (2/2)

Ref. No. Part No. Part Name Quantity Remarks
25 53057-003 COVER, back rest 1
26 220B0628 SCREW, pan head, 6 x 28 4
27 92022-240 WASHER, plain, 6 m/m 4 0.D.=18%
28 92075-168 DAMPER RUBBER 4
29 92075-169 DAMPER RUBBER 4 B
30 92071-059 GROMMET 1
31 311B0600 NUT, 6 m/m 1
32 110B0816 BOLT, hex head, 8 x 16 4
116B0816 BOLT, hex head, 8 x 16 ALT
33 461F0800 WASHER, spring, 8 m/m 4
34 92037-113 CLAMP, harness 2
35 92072-041 BAND, tool 1

4\*5{.%



H2-B

27. Chain Cover, Chain Oiler

&
Yoo




27. Chain Cover, Chain Oiler

H2-B

Ref. No. Part No. Part Name Quantity Remarks

1 36014-049-21 COVER, chain, Flat Black 1

2 220B0612 SCREW, pan head, 6 x 12 1

3 461F0600 WASHER, spring, 6 m/m 3

4 92001-121 BOLT, hex head, 6 x 12 2

5 92022-193 WASHER, plain, 6 m/m 2

6 52001-026 TANK, chain oiler 1

7 52003-016 CAP, chain oiler tank 1

8 52019-001 GASKET, oil tank cap 1

9 58042-001 OILER, chain 1
10 58043-001 BAND, chain oiler 1
i1 110N0616 BOLT, hex head, 6 x 16 1
12 461F0600 WASHER, spring, 6 m/m 1
13 92072-039 BAND, chain oiler tank 1
14 92037-147 CLAMP, chain oiler 1
15 700Q0785 TUBE, vinyl, 7 x 85 1
16 700Q07440 TUBE, Vinyl, 7 x 440 1
17 32132-003 COVER, spark plug 1
18 32132-003 HOLDER, spark plug cover 1
19 92037-125 CLAMP, spark plug cover i
20 110B0614 BOLT, hex head, 6 x 14 1

116B0614 BOLT, hex head, 6 x 14 ALT

21 461F0600 WASHER, spring, 6 m/m 1
22 92057-041 CHAIN ASSY, drive, 120 Links 1 B asH




H2-B8

28. Cables




H2-B

28. Cables

Ref. No. Part No. Part Name Quantity Remarks
1 54001-043 CABLE, speedometer 1 “01-043"
2 54011-058 CABLE, clutch 1 “11-058"
3 54012-100 CABLE, throttle control 1 “'12—100”
4 54017-063 CABLE, starter 1 “17-063”
5 54018-011 CABLE, tachometer 1 T 18-011”
6 110B0612 BOLT, hex head, 6 x 12 1

116B0612 BOLT, hex head, 6 x 12 ALT

7 461F0600 WASHER, spring, 6 m/m 1
8 92037-092 CLAMP, cable 1

(,(f‘.“x
VR

%,

1



H2-B

29. Electrical Equipments A (1/2)

o

-4




29. Electrical Equipments A (1/2)

H2-B

~ Ref. No. Part No. Part Name Quantity Remarks
1 23003-019 LIGHT UNIT, head 1
B 2 23006-035 RIM, head light i
3 23019-021 SCREW, focus adjusting 1
. 4 23014-005 SPRING, focus adjusting 1
5 23021-004 WASHER, 5 m/m 1
6 23020-018 NUT, 5 m/m 1
" 7 23019-023 SCREW, pan head, 5 x 12 2
8 23021-012 WASHER, plain, 5 m/m 2
) 9 23020-020 NUT, 5 m/m 2
10 23007-044 SEALED BEAM UNIT 1
11 23019-022 SCREW, pan head, 5 m/m 2
- 12 23005-037-21 BODY, head light 1 Flat Black
13 92074-006 PLUG, rubber 1
. 14 23066-001 DAMPER RUBBER A 2
15 23066-005 DAMPER RUBBER B 2
16 23076-001 COLLAR SET 2
- 17 25005-114 SPEEDOMETER ASSY 1 MPH
18 25016-026 TACHOMETER ASSY 1
R A 19 25012-012 COVER, meter 2
20 25026-001 RING, meter 2
21 25019-015 DAMPER RUBBER, meter 2
- 22 25019-013 DAMPER RUBBER, meter case 4
23 411B0500 WASHER, plain, 5 m/m 4
24 461F0500 WASHER, spring, 5 m/m 4
B 25 92015-059 NUT, cap, 5 m/m 4
26 25011-040 SOCKET, meter 1
~ 27 92069-017 BULB, 12V—1.5W 1
28 92069-018 BULB, 12V—3W 5
29 25023-009 COVER, meter case 1
- 30 92074-032 PLUG, rubber 1.
31 25019-014 SHOCK DAMPER, meter 1
. 32 25014-004 HOLDER B, meter case cover 2
33 220B0408A SCREW, pan head, 4 x 8 6
34 461F0400 WASHER, spring, 4 m/m 6
- 35 265023-003 COVER, meter socket 1




H2-B

29. Electrical Equipments A (2/2)




H2-B

929. Electrical Equipments A (2/2)

Ref. No. Part No. Part Name Quantity Remarks
36 25008-026 CASE, meter 1
37 25014-003 HOLDER A, meter case 1
38 92075-080 DAMPER RUBBER 4
39 411B0800 WASHER, plain 8 m/m 2
40 461F0800 WASHER, spring, 8 m/m 2
41 310B0800 NUT, 8 m/m 2
42 27005-054 SWITCH ASSY, ignition 1
43 27007-003 NUT, ignition switch 1
44 27019-002 WASHER, ignition switch 1
45 27008-055-11 KEY SET, #911 1

27008-055-12 KEY SET, #912 1
27008-055-13 KEY SET, #913 1
27008-055-14 KEY SET, #914 1
27008-055-15 KEY SET, #915 1
27008-055-16 KEY SET, #916 1
27008-055-17 KEY SET, #917 1
27008-055-18 KEY SET, #918 1
27008-055-19 KEY SET, #3918 1
27008-055-20 KEY SET, #920 1
27008-055-21 KEY SET, #921 1
27008-055-22 KEY SET, #922 1
27008-055-23 KEY SET, #923 ) 1
27008-055-24 KEY SET, #924 1
27008-055-25 KEY SET, #925 1
46 220B0508A SCREW, pan head, 5x 8 2
47 461F0500 WASHER, spring, 5 m/m 2
48 28019-001 SWITCH, brake switch outage indicator 1




H2-B

30. Electrical Equipments B

-t

t



H2-B

30. E}ectrical Equipments B

Ref. No. Part No. Part Name Quantity Remarks
B 1 23024-026-21 LIGHT ASSY, tail 1 Flack
2 220E0435A SCREW, pan head, 4 x 35 2
3 23026-023 LENS, tail light 1
- 4 92069-060 BULB, 12V—23/8W 1
5 23028-018 GASKET, tail light lens 1
- 6 23027-030 CASE, tail lamp 1
7 23036-022-21 BRACKET, license plate 1 Flat Black
. 8 92075-076 DAMPER RUBBER 3
~ 9 92027-129 COLLAR 3
10 92022-125 WASHER, plain, 6 m/m 6
| 11 110B0622 BOLT, hex head, 6 x 22 6
) 116B0622 BOLT, hex head, 6 x 22 ALT
12 461F0600 WASHER, spring, 6 m/m 3
- 13 92027-120 COLLAR 3
14 92075-112 DAMPER RUBBER 3
15 23040-034 LIGHT ASSY, turn signal 4
B 16 220E0435A SCREW, pan head, 4 x 35 8
\ 17 23058-002 WASHER, plain, 4 m/m 8
Lo 18 23048-012 LENS, turn signal light 4
19 23050-002 GASKET, turn signal light lens 4
20 92069-055 BULB, 12V—23W 4
- 21 110N0630 BOLT, hex head, 6 x 30 4
22 411B0600 WASHER, plain, 6 m/m 8
- 23 461F0600 WASHER, spring, 6 m/m 4
24 310B0600 NUT, 6 m/m 4
25 23078-001 BRACKET, turn signal lamp 4
- 26 23073-001 BOLT, signal light bracket 4
27 92075-128 DAMPER RUBBER 4
28 315B1000 NUT, 10 m/m 4
29 92075-158 DAMPER RUBBER 2
30 23076-004 COLLAR SET 2
~ 31 461F1000 WASHER, spring, 10 m/m 2




H2-B

31. Electrical Equipments C

—76 —



H2-B

31. Electrical Equipments C

Ref. No. Part No. Part Name Quantity Remarks
1 26001-112 WIRING HARNESS, main 1
2 26002-043 WIRING HARNESS, rear 1 ’
3 26010-037 WIRE, battery lead 1 L=270m/m
4 26011-082 WIRE, ground 1 L=200m/m
5 26011-084 WIRE, ground 1 ‘L=-120m/m
6 26004-019 FUSE ASSY 1
7 26006-005 FUSE 20A 1
8 26016-003 HOLDER, spare fuse 1
9 26006-005 FUSE, spare 20A 1 .
10 26012-022 BATTERY, 12V—6AH 1 '
11 92072-030 BAND, short 4 ‘
12 92072-031 BAND, middle 4 ;
13 92072-056 BAND, large 5
14 ' 27010-016 SWITCH, brake light 1 .
15 27011-013 SPRING, brake light switch 1
16 27002-011 RELAY, turn signal 1
17 27003-042 HORN 1 i
18 110B0816 BOLT, hex head, 8 x 16 2 P
19 461F0800 WASHER, spring, 8 m/m 2 '-'




H2-B

32. Tools




H2-8

32. Tools
Ref. No. Part No. Part Name Quantity Remarks

1 56007-028 TOOL KIT 1

2 56008-007 BAG, tool 1

3 92106-002 GRIP, screw driver 1

4 92107-005 SCREW DRIVER, #3 phillips 1

5 92107-003 SCREW DRIVER, #2 phillips & slot 1

6 92112-003 PLIERS, 150 m/m 1

7 92126-001 WRENCH, open end, 8 x 10 1

8 92126-002 WRENCH, open end, 12 x 13 1

9 92126-003 WRENCH, openend, 14 x 17 1
10 92126-007 WRENCH, openend, 19 x 22 1
11 92109-009 WRENCH, box, 27 m/m 1
12 92111-004 BAR, wrench 1
13 92110-007 WRENCH, box, 10 m/m 1
14 92110-012 WRENCH, box, 17 x 21 1
15 92111-005 BAR, wrench 1
16 92108-007 WRENCH, shock absorber adjusting 1
17 92104-002 LIQUID GASKET 1
18 21012-001 ROTOR PULLER 1
19 56019-067 HOLDER, clutch 1 . Option
20 56019-110 HOLDER, boots stopper 1
21 56019-111 REMOVER, boots 1
22 56019-112 PLIERS 1




H2-8

Numerical Parts Index * : Indicates the Newly developed parts for Kawasaki 750 model H2-B.
Part No. Page Q’ty Part No. Page Q'ty
113N124CA 34 1 110BG6NE 38 1
11680612 22 11UBCHL2 2 2
11€6BC612 67 110BGol< 67 1
11680614 62 110B0€1 4 66 1
116BC¢e14 66 11080614 62 2
1168C614 62 11080614 62 6
116B061 4 27 ' 1108C61 4 27 1
116B0€2¢C i9 110B0EL4 35 1
116BC62C 46 1108BC61 8 7 5
116BC¢22 74 1108C62C i9 2
1168C¢€22 27 119806220 46 2
116BCE32 46 120180627 14 &
116BC816 63 11080622 27 4
1168820 11082¢€32 46 2
13001-05Q Sy 31G8C€e4C 34 2
13002-0240 & 1148C8lé 46 4
133¢8-042 6 1108BCBL6 T5 2
13024=C4%S 6 119B081¢€ &3 4
13025-045 6 110BCR2Q 2T 2
13027~C46 6 1108C&20 30 1
13C2S5-C51 & 1108CE22 14 1
13031-038 6 1 110BCE2E 30 1
13023-027 6 3 11080829 55 1
13058~Q32 15 1 1108C830 34 1
13061-910 15 1 1108C870 i9 1
13C€2-0C4 15 1 110G0E4C 31 2.
13068-023 15 1 110NG61E 66 1
13070-901 i5 1 110NC62C 51 1
13071-0C3 15 1 110NQE28 59 2
13072-913 15 1 L10NCE25 39 1
13077~CC2 15 1 110NC63C 14 4
13080-GC4 14 1 110NQO632 54) 1
Aot *  13081-073 7 1 110N0825 35 i
13C€7-027 7 1 * 11001-06€-2H 2 2
13(88-034 7 6 * 131001-067-2H 2 1
* 13088-(35 7 1 11004045 2 3
1308%-019 7 6 =  11005-128-2K 2 1
13091-CC9 7 5 #  11095=-129-2H 2 1
13¢62-0(C5 7 5 *  11005-130-2H 2 1
13095-029 7 1 110 C06-528 2 3
13102-017 7 1 11010~u50 22 1
13116-0CS 7 1 11212-024 22 i
13116-010 7 1 11512-925 22 1
13116-011 7 1 118132-033 22 1
13118-¢C8 7 1 11014-0C5 22 i
13121-020 6 1 1:015-232 . é2 i
13127-C33 10 1 11016-GCS5 22 1
13128-020 10 1 113810125 27 2
13129-9326 11 1 113N1035 31 2
13130-627 10 1 113N1CHe 27 2




H2-B

Numerical Parts Index * . Indicates the Newly developed parts for Kawasaki 750 model H2-B.

Part No. Page Q'ty Part No. Page Q'ty

13131-023 =1 1 1A002-111 23 3
12132-025 RRY 1 16003-006 23 6
13133-024 11 1 16004~-218 23 3
13134-711 1N i tode-C21 23 3
13135-015 - 11 1 P600T-017 23 3
1313€6-135 1y 1 16008=-0104 23 3
12137-CG15 11 1 16008-C54 23 3
13140-247 12 1 16012-CC8 23 3
13140-048 id 1 16012-003 23 3

* 131 40=-265 10 1 16H314-0C6 23 3
13142-CC4 Lo 1 163150101 23 3
13144-137 11 1 10716-1(2 23 3
13144-235 1l 10017~C63 23 3
13144-236 S TAG16-003 23 3
13147-001 19 1 16021-4915 23 3
1315i-G12 14 1 16022-0C5 23 3
1315€~139 i4 1 16025-058 23 3
12157-004 i4 ;3 16029-0C4 23 3
13158-714 i 1 167232-005 23 3
13159-3C7 14 1 S16021-007 23 3
123156-C (8 H 1 16032-0C3 23 3
131€1-235 T4 i TAG22-(CS 23 12
131¢8-1¢ 14 1 161134-0C1 23 3
13166-309 14 i 16036-0(7 23 3
13170-2C4 i4 1 10U60-013 2 3
131€87-205 7 1 16C€1-Cla 2 3
13224-0CH 18 1 16062516 ‘ 2 3
1322¢-7(4 i8 1 16068-004 26 1
13226-¢¢C1 7 7 % 16082-0E12 26 1
132235-001 7 1 16084=-910 6 1
13239-0(7 1d i 1eres-a11 18 1

*  1:2245-1(7 i5 i 165088-20C2 26 1
*  14001-0623 3 1 16086-001 26 1
14013-(C4 3 i Va0 SH-00 26 3
14013-212 3 1 16060-1C3 26 1
1413-C13 3 1 16081=-201 26 1
1T4018-7ul 3 1 1e064-002 26 1
14026-224-80 13 1 160Ce-0C6 26 1+
160 27-316-8y 1 a 1 16115-4€C2 18 1

£ 1&)3G-7335-80 L i Th128-0:CE 3 3
*  14031-346-89 8 1 % 16134-023 26 1
¥ 14032-76T7-80 13 T % 16134-024 26 1
14045-C12 (R d] L% 16134-025 26 1
14046-121 13 1 % 16134-276 26 1
14U59-0(8 13 1 Y72GCE32 3. 3
14051-GC2 3 3 172GLE3E 3 4
14066-C03 3 1 17260650 3 3

%  1RGTLI-214 23 2 172GC67¢ 3 4
*  16031-216 23 ! 172GC6EC 3 1
160D2-102 23 3 1725C81¢ 2 6




Numerical Parts Index

H2-8

* : Indicates the Newly developed parts for Kawasaki 750 model H2-B.

Part No. Page Q’ty Part No. Page Q'ty
172GCE25 2 6 229BC%35A 38 1
1726C835 42 2 220DBLS358 o2 3
17261069 3 8 2208C5354 19 3
172G1C7% 3 14 2208BC535A 22 3
17261058¢C 3 2 220BC5404 - 19 3

*  18001-143 22 1 220BC61¢C 26 1
* 18001 -144 22 1 2208061 CO 18 2
*  18001-145 22 1 % 220B06110 22 1
18433-05%6 22 3 220B(612 22 1
18C43-010 22 3 22080612 51 1
18044-0C5 22 3 220BCEL2 66 1
18C44-006 22 3 229BC6E14 10 1

*  18049-102 22 3 220B0616 14 2
* 180¢1-CS1 22 1 220B0616 59 3
* 18061-052 22 1 220B062C 18 2
18067-0C8 2 3 22080620 3 6
18065-046 22 3 220B0625 18 1
18070-011 22 3 220R0625 10 1
21007-021 19 1 2208628 63 4
210C7-022 19 1 22080630 18 7
21012-GC1 73 1 220BC630 22 9
21020-C¢C2 19 1 22DB0635 22 1
21045-C09 19 1 220BCE35 18 2
21072-GC8 i9 1 220BC645 18 1

21 C76-011 i9 1 22080655 18 2
21068-0C8 19 3 220B0660 18 1
210668-CC9 19 . 1 220BC685 18 1
21119-012 19 3 2Z0EC435A T4 2
21120-0C5 16 1 220E0435A 14 8
21121-C64 19 3 220EC614 46 4
21130-0C9 19 3 22180616 10 1
21152-CC3 19 3 221B0616 3 1
21155-0C2 i9 1 22180616 7 2
21155-0GC3 19 1 222ECS512A 54 3
21155-CC4 19 1 23003-C16 70 1
21156-0C2 19 3 23095-037-21 70 1
212BC616é 14 1 23006=-035 79 1
2OR04DEA 19 3 230071-044 70 1
220BC4CEA 19 5 23014=-905 TU i
220BC4CEA 42 2 23016-221 70 1
220BC4C8A 70 6 23019-322 79 2
220BC4108 62 2 23016-023 70 2
220RBC410A 19 6 23020-018 70 1
2208B(5084 71 2 23020-02¢C 79 >
2208CS1 A 19 17 23021-0C4 70 1
220RC512A 19 3 23321-212 70 2
220B051 4A 26 1 23024-126~21 T4 1
220BC5224 33 2 23026-:23 74 . 1
220B052¢8A 26 1 23027030 74 1
220BC530A 33 1 23028=218 14 1




H2-B

Numerical Parts Index

= . Indicates the Newly developed parts for Kawasaki 750 model H2-B.

Part No. Page Q'ty Part No. Page Q'ty
23036-022-21 T4 1 270C8-055-C7 62 1
23040-034 T4 4 270C8~-055-07 43 1
23048-912 14 4 274(8-(55-08 43 1
23050-0C2 T4 4 270C8-055-08 62 1
23058-0C2 74 8 27CC8-C55-C9 62 - 1
23066-0C1 70 2 27CCE-055-09 43 1
230€€-CC5 79 2 27CC8-055-10C 43 1
23073-0C1 74 4 270C8-055-10 62 1
23076-0C1 70 2 270C8-0%5-11 71 1
232076-2C4 T4 2 270CC&-055-12 71 1
23078-0C1 74 4 270GL€-055-13 71 1

£ 25005-114 70 1 27CC8-055-14 71 1
250C8-026 4! 1 270C€-055-15 71 1
25011-040 70 1 27008-055-16 71 1
25012-012 70 2 270C8-055-17 71 1
25014-0C3 71 1 27008-055-18 71 1
25014~ 04 76 2 27008-355-19 71 1

¥ 25016-926 79 1 270C8-355-20 71 1
25016-013 70 4 270€8-C55~-21 71 1
25C19-Clé4 79 1 27008-058-22 71 1
25016-1015 70 2 270C8-055-23 71 1
25023-(C3 70 1 270C8-955-24 71 1
25023-0CS 70 1 2706C8-185-25 71 1
25026-0C1 70 2 27010-016 75 1

¥ 26001-112 75 1 27011-913 75 1

* 26002-043 75 1 27016-938 43 1

* 26004-016 75 1 27016-0:C2 71 1
260C6-0C5 75 1 27031-0C4 . 43 1
26006-0C5 75 1 27¢32-0C1 43 1

* 26010-037 75 1 28001-019 43 2

*  26011-C82 75 1 28G16-0C2 43 2

* 26011-CE4 75 1 28019-0C1L 71 1
26012-022 75 1 29120625 7 1
26016-02C3 75 1 31080600 7
27002-211 75 1 310B06(C 3 15

*  27003-062 75 1 310B06UC 35 1
27005~-C54 71 1 310R06DC - 34 2
276CT-0C3 71 1 310B060C 46 2
27008-455-01 62 1 310B06DC 19 - 6
270C8-055-01 43 1 31 GRC6OO0 27 1
270C8-055-02 43 1 31080606 T4 4
2T006-055-02 62 1 31G68Ca0C 71 2
270C8-055-93 62 1 3108C8BU0 31) 1
270C8-058-023 43 1 31CRBC899D 22 6
27008~3558-04 43 1 31 CRC80C 2 6
270(8-055-04 62 1 31 OBCROC 43 4
270C8=055=-05 62 1 31 IBOELC 7 1
270C8-055-05 43 1 31VRC6DC 63 1
27008-1055-06 43 1 312BC5(CA 33 1
270C8=-055-C6 62 1 31 2BCRED 14 - 1

4



H2-B

Numerical Parts Index - # : Indicates the Newly developed parts for Kawasaki 750 model H2-B.

B Part No. Page Q'ty Part No. Page Q'ty
_ 312NGELC 50 1 43117806CC 27 1
313R1NGT 34 1 410R0600 62 1
313810uC 58 2 410B069D 34 2
313NCACC 53 1 413080690 39 1
- 3158109C 31 1 41 0BC6CC '35 1
31581900 31 2 410B06CC 38 1
31 5RLIDU 74 4 410BCROC 42 2
- 31581290A 34 1 410B08GD 15 1
31 68L80C 30 1 41981000 27 5
. 3168CRCE 22 12 411814CC 2 12
- 3168100C 3 12 41021-029 47 1
‘ 37 8NCRCC 14 1 41021-C30 47 1
*  32002-080 27 1 41022-930 47 i
32030-C16 27 2 41022-031 47 1
- % 32030-042 27 1 41023-015 47 1
% 32030-C43 27 1 41423-016 47 1
32999-011 62 1 41024~-0178 47 2
_ * 32099-014 27 1 41 N25-049 47 1
32100-014 27 1 41025-0581 47 1
32112-0C6 33 2 43927-042 47 21)
~ 32122-003 66 1 41727-067 47 29
32132-0(C3 66 1 410:28~041 47 20
x  33001-059 21 1 431 N28~(57 47 29
: '33032-038 3i 1 41u34-021-21 54 1
- 33033-CCS 31 2 41023G-116 54 1
33034-C(8 31 1 41042=G09 54 1
33034-(C9 31 2 41745-0C0 56 1
- * 33035-0C7 31 2 41 V4B=)1 D 55 2
33040~-C€3 31 2 41 046-017 54 2
33044-(01 31 2 41G85(=-17 55 1
; 34003-925 34 1 4151 -0003 55 H
N 34003-026 34 1 41 356=216 54 1
A 34006-003 34 .2 4160=-212 54 1
- %  34011-C33 34 1 435 262-005 54 H
—~ 34019-011 34 1 41763-1 01 54 2
34023-CC17 34 1 4 64— 07 54 1
340523-Ci3 34 1 410168=-72¢ 54 1
B *  34024-D46 34 1 41:69-010R 54 1
34028-01C 34 2 LY0T4=102 47 1

34029~0C8 34 2 41 275-i 01 47

35004-C8% 46 1 4. 075=7¢2 47

- 356:06=-029 46 1 411 75=-7101 47
*  35022-G¢5 45 1 41 T8=0 0 54 1
*¥ 35012-025 27 1 43 380-.01 51 1
_ *  35001-042-2C 59 1 A PR B . 54 )
*  30001-042-2D 59 1 417 85=004 55 1
¥ 36CT7-03€e-2C 59 1 4311 8BC40L 19 &
£ 36007-23€6-20 59 1 411 R0O4G0C 62 2
B ¥ 36014-74$-21 66 1 411BCSuY 19 5
410BCEDE 62 6 4 1RSSR 79 4

~s4-



H2-B

Numerical Parts Index

* . Indicates the Newly developed parts for Kawasaki 750 model H2-B. -

Part No. Page Q'ty Part No. Page Q'ty
41 eheuy T4 3 43033-0C1 59 1
4311 BGHOD 2 i 43034-CC1 50 1
411B06CC 59 2 43041-0C1 51 1
411 BOECC 50 1 43042-001 51 . 1
411RCEGT 46 2 437143-001 51 - 1
411806300 46 8 43(344-0QY) - 51 b
411 2c80L 59 2 43045~-0C1 51 2
411BLRD 27 2 43046-001 51 1
4138080 30 3 4230347-001 51 1
43 BCR{C 30 i 43048-0C1 51 1
4£118CE80) 71 2 4304G6-0:C) 51 1
41181000 34 4 43051-0C1 517 1
4118100C 51 2 43052-0C1 51 4
420B2CL4 13 1 43053-0C) 51 4
42505-3130 55 1 43054-(1 51 1

*  42906~036-8C 55 1 430358-0:C] 51 1
42N08-(10 55 1 L4RE[G-1: (2 50 )
42010-021 55 1 *  43056-Q16 50 1
42014-C21 &5 6 43260-001 50 1
42028-523 47 1 430€1-0GG1 S0 1
4272G-033 5% 1 43062-001 59 1

* 42021-0N45 5% 1 43063-(C1 50 1
42022-0320 55 1 430€4-00C1 50 1
42036-314 55 1 430E4-CCH 50 1
42031-223 55 1 43065-0021 50 1l
42741-1C6 5% 1 43066-0301 50 3
42041-3C8 55 43067-301 50 6
42041-10C9 55 43366-CC2 50 1
42 0145~(C5 56 6 439370-001 51 2
420645-C18 5% 1 423371-0G0) 51 1
4300)1-037 34 1 43072-0C1 50 1
43004-110 34 1 43073-2C1 50 1
43005-916 34 1 43073~-0C2 51 1
43007-033 31 1 43074-0:01 50 1
4300G9-9Q) 31 1 439382-00) 51 1

*  43311-023 35 1 43085-201 51 1
43012-00C2 35 1 * 449D1-124 42 1

*  43015-010 53 1 44005-041 42 1
43017-0C1 50 1 44D06-0339 42 1
43018-C21 54 1 44006G-014 42 2
43019-2C1 50 1 44010-021 42 2
43022-001 5 i 44013~-C32 42 2
43024-CC1 54 1 44018-C09 42 2
43025-081 50 1 44022-016 42 2
43026-(C3 50 1 44026-C31 42 2
43327-G01 540 1 44028=-£23 42 2
43n28-201 540 1 44026716 42 2
4G302G=CC2 54 1 L46032~-(0L(8 2 2
43030-(C2 59 1 % 44:1133-068 42 1
4392 -0 01 573 1 * 44N 34-068 42 1

L%

Iﬁ’m\



H2-B

Numerical Parts Index * - Indicates the Newly developed parts for Kawasaki 750 Model H2-B.

- Part No. Page Qty Part No. Page Qty
¥ 44037-0872 43 1 LEIFCHOQ 19 23
B 44039-048 42 1 461 FCBNC 70 4
44041-240 4z 2 461F0S0C T 2
44041-C42 T ] 40l FO60C 66 1
- 447 41-049 42 2 461 FOATO 55 3
44043-044 42 2 461F0ol ¢ 10 1
44043-048 42 2 46YFO6D 46 4
_ 44044-012 42 2 46170600 51 1
44044=-019 42 2 461 FIEIT 66 3
44045-0C2 42 2 461 FCATO 62 2
44045-C34 42 ? 46150600 62 6
B 44 545-038 42 2 461FC600 »7 4
44045=-041 42 2 461 FU6OC 14 3
44046-C15 42 2 461F06C 22 1
- 44062-(C3 42 2 461 FQHET 19 *2
440€3-0C3 42 Z 461FO6D0 b5 1
¥ 44064=020 42 2 461 FCEUC 657 1
R % 45014-066 21 2 463 50600 22 1
45016-0C8 21 2 461FNA3C 50 1
45017-012 31 2 461 FDE N 74 4
45917-015 31 2 461 F0BGC 63 4
~ 460EC809 2 6 T 451FC8I0 19 1
460E1G00 3 12 LHEVECEO0 42 6
; * "6003-022 38 1 461FCR(C 27 2
_ 46012-CC8 18 2 451 FCRIND 34) 2
46012-01C 3R 2 461 F(BOQC 31 2
46328-0C3 383 1 461FCRC0 30 1
46031-CCH5 38 1. 463 FCRDC 35 1
B 46043-0C5 38 1 461FCROC 71 2
46043-CC6 38 1 461EC3E0 23 4
46044-014 3B 1 461 FQRCD 75 2
~ 46055-006 39 1 461FC8NC 46 4
46056-CC5 34 1 461 F100C 38 2
S 460656-011 38 1 461F10¢ 34 2
- 46075-217 38 1 461 F1009) 34 1
4607€-036 38 1 461 F1LNCD 31 1
46079-0C3 38 1 451FI0L0 33 4
46061-014 38 1 46LFLID0 T4 2
- 46061 -023 38 1 461F1NCC 51 2
46162-016 3B 1 461F1200 34 1
- 46064=-011-21 39 1 463 FL290 43 2
- 46CS6-0CS 38 i 461090-0C3 43 1
~ 46068-110 43 1 46117-4CE 31 1
461E060C 3 21 46132-003 33 1
46YE064.0 3 12 4636230C 19 1
B 461 ECRNC 14 1 462HC6D) 6 1.
461EQRCC - 22 12 464HU500 35 1
461 E1410.0 2 L2 4n4HCALL 19 1
-~ 461F040C 73 6 464060 14 1
o 4671 E0409 19 15 48701670 . 34 2

(€]



>

H2-B
Numerical Parts Index * : Indicates the Newly developed parts for Kawasaki 750 Model H2-B.
Part No. Page Q’ty Part No. Page Q’ty
43N Y25H00 iv 1 56002=-120 38 1
45141370 5) 1 56N003-009 38 1
48144002 54 1 56007-028 78 - 1
43240108 15 2 56008=-0CC7 78 1
432K410 8 1 *  56(18-1¢5% 59 - 2
GRAKS50C 14 2 *  56018-168-SP 59 2
432KSNCC 15 i 56319-367 18 1
5P AN O 1 56319-110 . 78 1
* B1))1=-36C-2C 58 1 56016-111 78 1
*  H1NAN1=T6C.20 53 i 56019-112 78 1
HL223-)14 58 1 ¥ bea27-179-5P 58 1
H1336=-CC5 58 it *  H56327-180-SP 58 1
53 237-2C7 58 1 *  56027~-285-SP 58 1
51M38~-C5 58 1 *  56027-186-SP 58 1 -
5 N48-0CT 58 i 58042-0G81 66 1 -
51082-u(3 58 1 58043-301 66 1
51085-1 (8 58 1 6N0A08N0 15 1
51063-002 58 1 6730A080C 27 38 B
517069~-11C1 58 1 61CALCOC 7 1
820901 -726 66 1 601 B60CE 19 1
x 52h0)-328 59 1 601 R6203 54 1
52302-31¢ 66 1 631 B6296 £5 1 -
$2322-1319 59 1 601 BE304 55 1
52116-105 59 1 601BE2C47 55 1 -
52216-0(1 66 1 670B2015 59 1 -
S52025-00) 59 1 67082020 18 1
¥  S3A00L1-CE7 62 1 677083024 b 1
*  531708-.)272 62 1 67182530 ‘ 31 2
53006-018 62 1 700QC86C0 59 1 )
53009=022 &2 1 740QCT7440 66 1
53311-0.C2 62 2 700Q078% 66 1
¥ 53043-((C7-2C 62 1 92001~-0312 14 1 -
*  H53N42-707-2D 62 1 92201-0¢0 6 1
53045-212 62 1 22001~-10¢4 54 )
®  H3§584-05 62 1 9Z2001-110 i5 1 -
®  H3H57-C3 63 1 92001-121 €6 2
54731~-043 o7 1 92001-121 19 4
¥ 54711 -06K8 67 1 920N1-143 3i 2
* 5401 2-100 o7 1 920Q03-215 55 6 -
64017762 67 1 G2302-0¢64 43 2
Saris=-211 67 1 32703-2171 34 1
569D148%05 62 1 92030y 14 1 -
SHOaNZN S : 34 2 N I3-0793 34 1
5002715 35 1 QI0N2=-6C7 31 i
553)2525 55 1 327:13-117 14 1 _
5203725 55 2 GRS 2 31 1
S5 D325 . 31 i G2 a0T=02 38 4
55nQanze 2L 1 g2aN7-7127 38 )
B Ngw1h 55 1 A2 30 T-031 43 1 -
HH2A1 1 4 3 4 *® DT =1l 59 . 2
\ — 87—






